
DocuSign Envelope ID: 20288E85-AC3D-48EC-8DE0-8D9F8212DF9D 
 

 

 
 
 
 
 
 
 

NYC Department of Environmental Protection 
 

1429-ENGSVC-S-NC-008 
BNR Feasibility Study for the Newtown Creek 
Wastewater Resource Recovery Facility 

 
March 31, 2022 



DocuSign Envelope ID: 20288E85-AC3D-48EC-8DE0-8D9F8212DF9D 

This document is intended only for the use of the individual or entity for which it was prepared and may contain information 
that is privileged, confidential and exempt from disclosure under applicable law. Any dissemination, distribution or copying of 
this document is strictly prohibited. 

www.arcadis.com 
i 

 

 

 
BNR FEASIBILITY STUDY FOR NC WRRF 

 
 
 
 

1429-ENGSVC-S-NC-008 
[...]
CER TN Mass Reduction, lbd --- 843 5,238 1,457 

 

Estimate of Net O&M Costs and Capital Construction Costs 
 

Probable construction costs and net increase in O&M costs to implement the three alternatives noted above, are 
shown in Table ES-2. A 30-year annualized costs were also developed for all potential alternatives, assuming 
financing of the plant upgrade over a 30-year period at a 3% bond rate and yearly O&M costs in terms of 2021 
dollars. As noted earlier, a reduction of nitrogen at NC WRRF only reduces the discharge of nitrogen to the East 
River by 25%. Thus, the cost per pound nitrogen removal would need to be multiplied by a factor of 4 to compare 
these costs versus additional treatment options performed in any of the four UER WRRFs. 

Considering their potential for TN removal and their associated risks and costs, none of the three alternatives 
studied are feasible for NC WRRF. 

http://www.arcadis.com/


www.arcadis.com 
ES-4 

 

 

DocuSign Envelope ID: 20288E85-AC3D-48EC-8DE0-8D9F8212DF9D 
 
 

BNR FEASIBILITY STUDY FOR NC WRRF 
 

Table ES 2 – Treatment Configuration Alternatives Comparison – NC WRRF 
 

Treatment 
Configuration 

Baseline – 
Conventional 

 
Alt 1 – Step- 

feed BNR 

 
Alt 2 – Conventional + 

Nite/Denite BAF 

 
Alt 3 – Conversion to 

MBR 

 
Alt 4 – Conversion to 

IFAS 
Alt 5 – 

Conversion 
 
 
 
 

Requirements 

Consumption 

 
 
 

Effluent TN, lbd 36,100 --- 32,727 

 
15,150 

 
30,274 

 
--- 

 
 
 
 
 
 
 

$MM 
 

Cost, $MM/year 
 
 
 

Cost, $MM/year 
 
 
 

CER 

Alternative (Non-BNR)     to MABR 

Implementation --- Not Feasible Moderate Very Complex Moderate Not Feasible 

Pre-Treatment --- --- No Yes – 2mm screening Yes – 3 mm screening --- 

Increase in Energy --- --- Moderate Highest High --- 

Chemical Addition --- --- Methanol/Glycerol Sodium hypochlorite and None --- 
    Citric Acid for cleaning   

O&M Considerations --- --- Moderate High Moderate --- 

 
 (9 % Reduction) (58% Reduction) (16% Reduction)  

CER Contribution, lbd 9,025 --- 8,182 3,788 7,569 --- 

CER Contribution, % 20 --- 18 9 17 --- 

Total Capital Cost, --- --- $129 $990 $245 --- 

Annualized Capital --- --- $6.6 $52 $13 --- 

O&M Cost, $MM/year --- --- $3.3 $9.2 $5.0 --- 

Total Annualized --- --- $9.8 $61 $18 --- 

$/lb TN Removed --- --- $8.00 $8.04 $8.25 --- 

$/lb TN Removed --- --- $32.00 $32.15 $32.99 --- 

 

http://www.arcadis.com/


DocuSign Envelope ID: 20288E85-AC3D-48EC-8DE0-8D9F8212DF9D 

www.arcadis.com 
1 

 

 

BNR FEASIBILITY STUDY FOR NC WRRF 
 
 
 
 
 

1 Introduction 
Pursuant to Appendix A.3.d, of the LIS TMDL Order, this BNR Feasibility Study was prepared on behalf of DEP for 
the NC WRRF. The focus of the study is to identify potential WRRF enhancements that may achieve BNR and help 
DEP further reduce nitrogen loading to the East River. It is important to note that pursuant to DEP’s associated 
SPDES permits, nitrogen discharges from the Wards Island, Hunts Point, Bowery Bay, and Tallman Island WRRFs, 
as well as the Newtown Creek and Red Hook WRRF, are aggregated and have a TN 12-month rolling average 
TMDL of 44,325 lbs/day, with an additional allowance for 2,143 lbs/day from CSOs and a total mass of 46,468 
lbs/day. However, in accordance with the LIS TMDL and the zoned wasteload allocations based on a point source’s 
proximity to the Long Island Sound the nitrogen loading discharged from the Newtown Creek and Red Hook WRRF 
are assessed at 25% of their mass against the 12-month rolling average. Accordingly, 1 lbs/day of total nitrogen 
discharged from these two WRRFs count as 0.25 lbs/day nitrogen to the East River based on their Zone 9 location 
established pursuant to the LIS TMDL. Thus, the LISS Zone 9 aggregate is defined as the sum of effluent discharges 
from Newtown Creek and Red Hook WRRFs, described in this report as the LER WRRFs. The LISS Zone 8 
aggregate is defined as the sum of effluent discharges from Bowery Bay, Hunts Point, Tallman Island and Wards 
Island WRRFs, described in this report as the UER WRRFs. The LIS Zone 8 + 9 aggregate is defined as the sum 
of the Zone 8 Aggregate and one-fourth of the Zone 9 Aggregate, described in this report as the CER Aggregate. 

This report is divided into the following seven (7) sections: 

• Section 2 – WRRF Background and Objectives 

Section 2 of the report focuses on a background summary of the existing NC WRRF, detailing the existing treatment 
systems, operational philosophies, and effluent quality goals. In addition, this section will speak to regulatory drivers 
and programmatic considerations that influenced this study. 

• Section 3 – Asset Conditions Assessment 

Section 3 details an on-site asset conditions assessment performed at the outset of this study, which focused on 
the activated sludge process and associated tanks/ structures/ systems. The results were compared to previous 
condition assessments recently performed at NC WRRF. 

• Section 4 – Historical Operation and Performance Evaluation 

Section 4 of this report summarizes the findings of a detailed historical operations and performance evaluation that 
was performed on the last six (6) years’ worth of plant data. The purpose of this evaluation was to document 
historical performance, assist in the development of the full-plant process model, and inform the development of 
influent flow and loading projections to be used in this study. 

• Section 5 – Process Model Calibration and Hydraulic Capacity Evaluation 

Section 5 summarizes the calibration of a full-plant process model (developed in BioWin) and the evaluation of the 
hydraulic capacity of the existing WRRF. Both analyses were utilized when developing potential feasible treatment 
alternatives for BNR operation. 

• Section 6 – Influent Flow and Loading Projections 

Section 6 summarizes the development of future influent flow and mass loading projections to the NCWRRF. The 
focus of this study is to evaluate BNR treatment potential at the 2050 condition, which incorporates a 14% increase 
in plant loading from the current condition (2015 to 2019). 

http://www.arcadis.com/


DocuSign Envelope ID: 20288E85-AC3D-48EC-8DE0-8D9F8212DF9D 

www.arcadis.com 
2 

 

 

BNR FEASIBILITY STUDY FOR NC WRRF 
 
 
 
 
 

• Section 7 – BNR Alternatives Evaluations 

Section 7 contains a detailed evaluation of five (5) treatment configuration alternatives at the NC WRRF, each with 
a goal of achieving meaningful increases in total nitrogen removal at the facility through BNR operation. Each 
treatment alternative is presented with an overview of the biological treatment technology, as discussion of the 
upgrade requirements for implementation at NC WRRF, anticipated effluent quality in terms of nitrogen in the East 
River, as well as anticipated energy consumption, GHG emission, and estimates of capital construction and 
operations and maintenance costs of applicable alternatives. 

• Section 8 – Evaluation Conclusions 

The final section of the report summarizes the findings of the study, focusing on the impacts on nitrogen discharges 
at the NC WRRF as well as in the East River, and important considerations with regard to implementing these 
upgrades at the NC WRRF. This section also includes estimates of operations and maintenance costs, 20-year life 
cycle costs, and capital construction costs estimates both in terms of 2021 dollars and in relation to the mass of 
nitrogen removed both at the NC WRRF and in the East River. 

http://www.arcadis.com/


DocuSign Envelope ID: 20288E85-AC3D-48EC-8DE0-8D9F8212DF9D 

www.arcadis.com 
3 

 

 

BNR FEASIBILITY STUDY FOR NC WRRF 
 
 
 
 

2 WRRF Background and Objectives 
This section of the report presents background information for the study, including a description of the WRRF and 
the regulatory and programmatic drivers that were considered as part of the evaluation. 

 
2.1 Process Description and Unique Design and 

Operational Characteristics 
The NC WRRF is rated to treat up to 310 MGD of wastewater on a 12-month rolling average basis and be physically 
capable of receiving and treating a minimum of up to 700 MGD during wet weather operations. The WRRF 
discharges treated effluent to the East River pursuant to a SPDES permit (permit number: NY0026204). Table 1 
summarizes the current permit requirements for flow, 5-day carbonaceous biochemical oxygen demand (cBOD5), 
total suspended solids (TSS), ammonia (NH3-N), fecal coliform, and total residual chlorine. 

Table 1 - NC WRRF SPDES Permit Requirements 
 
 

Parameter Limit Basis Value 

Flow 12-Month Rolling Average 310 MGD 
cBOD5 Monthly Average 25 mg/L 65,000 lbd 

 Weekly Average 40 mg/L 100,000 lbd 
 Monthly Average 30 mg/L 78,000 lbd 

TSS Weekly Average 45 mg/L 120,000 lbd 
 Daily Maximum 50 mg/L --- 

NH3-N Monthly Average 41 mg/L --- 
Fecal Coliform 30-Day Geometric Mean 200/100 mL 

 7-Day Geometric Mean 400/100 mL 
Total Residual Chlorine Daily Maximum 0.23 mg/L 

 

The current liquid treatment train of the WRRF consists of the following unit processes: 

• Raw influent pumping from Manhattan Pump Station and Brooklyn/Queens Pump Station 
• Primary influent bar screens (1 inch) 
• Secondary screening (3/8 inches) of raw influent 
• Grit Removal 
• Aeration Basins (Step-Feed Configuration) 
• Secondary Clarification 
• Effluent Chlorination 
• Effluent Dechlorination 

The solids treatment train consists of the following unit processes: 

• Wasting from the Return Activate Sludge (RAS) system 
• Mechanical thickening of WAS via thickening centrifuges 

http://www.arcadis.com/


DocuSign Envelope ID: 20288E85-AC3D-48EC-8DE0-8D9F8212DF9D 

www.arcadis.com 
4 

 

 

BNR FEASIBILITY STUDY FOR NC WRRF 
 
 
 
 
 

• Co-digestion of WAS and outside food waste via mesophilic anaerobic digestion 
• Marine hauling of digested sludge to outside facilities for dewatering and ultimate disposal 

A simplified process flow diagram is shown in Figure 1. 

 

Figure 1 - NC WRRF Simplified Process Flow Diagram 
 

It is important to note that the NC WRRF has several design and operational characteristics that are unique amongst 
DEP WRRFs, especially to those operating in BNR mode and discharging to the UER. The key design criteria and 
treatment configuration aspects that make this facility distinct from other NYC DEP WRRF’s include: 

Absence of Primary Clarification 

The NC WRRF does not utilize primary clarification, with screened and degritted raw influent being sent directly to 
the aeration basins for treatment. This treatment configuration results in higher than typical loadings rates for both 
5-day carbonaceous biochemical oxygen demand (cBOD5) and total suspended solids (TSS). As noted in Technical 
Memorandum 3 – Flow and Loading Projections (Appendix C), the aeration basins were designed to operate with 
cBOD5 loading rates which are well above those outlined in the Recommended Standards for Wastewater Facilities, 
also known as the “Ten States Standards” (10 SS). 

High-Rate Treatment Configuration 

Unlike all other WRRFs operated by BWT, the NC WRRF is a high rate activated sludge facility, operating with a 
target solids retention time (SRT) of 1.5 days. This is well below operating SRTs (minimum of 5-day aerobic SRT) 
for the WRRFs operating in BNR mode to ensure nitrification performance is maintained on a year-round basis. 
Because of low SRT design, the NC WRRF is not capable of operating at higher mixed liquor suspended solids 
(MLSS) concentration required to achieve nitrification and total nitrogen removal without overloading the secondary 
clarifiers and exceeding effluent discharge limits. Similarly, the NC WRRF operates at low aeration basin hydraulic 
retention times HRT, with a design value of 2 hours, whereas the DEP BNR facilities have a minimum design 

http://www.arcadis.com/


DocuSign Envelope ID: 20288E85-AC3D-48EC-8DE0-8D9F8212DF9D 

www.arcadis.com 
5 

 

 

BNR FEASIBILITY STUDY FOR NC WRRF 
 
 
 
 
 

detention time of 4 hours (following primary clarification). The WRRFs operating in BNR mode and discharging to 
the UER are able to operate with HRTs well above those at NC WRRF, which allows for improved denitrification 
and total nitrogen removal. 

Wet Weather Operation 

The NC WRRF is required to treat up to 700 MGD during wet weather, which is 2.25 times the design average flow 
of 310 MGD, without the benefit of secondary system flow bypass to reduce solids loadings on the secondary 
clarifiers. All other WRRFs operated by BWT are required to treat up to 2 times their design average flows with all 
flow passing through primary treatment but only 1.5 times the design average flow goes through the activated 
sludge process and the remaining primary effluent is blended with the final clarifier effluent prior to disinfection. This 
allows the WRRFs operating in BNR mode to maintain higher SRTs and nitrification performance. 

 
2.2 Regulatory Drivers 
The NC WRRF is one of six WRRFs that discharge to the East River, which is connected with the Long Island 
Sound, along with the Red Hook, Wards Island, Bowery Bay, Hunts Point, and Tallman Island WRRFs. The DEC 
issues and maintains individual SPDES permits for each of the facilities. However, nitrogen discharges to the East 
River are governed under a single aggregate 12-month rolling average in terms of total mass loading. 

For the purposes of meeting the LIS TMDL established wasteload allocations for nitrogen discharge levels for the 
East River and the Long Island Sound, discharges from the Wards Island, Hunts Point, Bowery Bay, and Tallman 
Island WRRFs, as well as the Newtown Creek and Red Hook WRRFs, are aggregated and have a TN 12-month 
rolling average TMDL of 44,325 lbs/day, with an additional allowance for 2,143 lbs/day from CSOs and a total mass 
of 46,468 lbs/day. In in accordance with the LIS TMDL and the zoned wasteload allocations based on a point 
source’s proximity to the Long Island Sound, the nitrogen loading discharged from the Newtown Creek and Red 
Hook WRRFs are assessed at 25% of their mass against the 12-month rolling average. Accordingly, 1 lb/day of 
total nitrogen discharged from these two WRRFs counts as 0.25 lb/day nitrogen to the East River based on their 
Zone 9 location established pursuant to the LIS TMDL. 

 
2.3 Programmatic Considerations 
As part of OneNYC, the City vision is to make the 14 in-City WRRFs have “net-zero” energy consumption and 
reduce greenhouse gas (GHG) emissions by 80%, by 2050. While the goal of the BNR Study is to identify potential 
plant enhancements that will achieve BNR, the impacts to electrical consumption and GHG emissions will be 
assessed. Each design alternative considered will show impacts to both electrical consumption and GHG emissions 
from the existing systems baseline performance. 

 
2.3.1 Energy Consumption 
NC WRRF is the City’s largest WRRF and its largest energy consumer. NC WRRF uses 124,412,700 kWh annually 
according to the NC WRRF Facility Energy Audit report (FY 2011-2012), leading to annual electrical operating 
expense of $12.60 M/year (excluding labor and maintenance) and 36,000 MT of CO2eq per year. The process air 
blowers account for 30,782,862 kWh annually (25% of plant consumption, 33% of process consumption), making it 
the single greatest consumer at the plant. 

http://www.arcadis.com/


DocuSign Envelope ID: 20288E85-AC3D-48EC-8DE0-8D9F8212DF9D 

www.arcadis.com 
6 

 

 

BNR FEASIBILITY STUDY FOR NC WRRF 
 
 
 
 
 

As part of the BNR alternatives analysis, the electrical consumption impacts for each alternative were estimated. 
Additional aeration, beyond the capacity of the existing blowers, was required for all alternatives resulting in higher 
energy consumption. 

 
2.3.2 GHG Emissions 
Reducing GHG emissions by 80% from fiscal year (FY) 2005 baseline by 2050 is a key programmatic driver for the 
New York City government, according to the OneNYC Plan released in 2015. The water and wastewater treatment 
systems are responsible for nearly 20% of the city government emissions. 